
 

Approve Deny Signatures Date 

X  

Nicholas Hong, P.E. / Environmental Engineer 
 
Nick Hong (via electronic signature) 
 

January 27, 2023 
 
 

X  

Daniel W. Martin, P.E. / Environmental Engineer Manager 
 
Daniel W. Martin 
 

February 22, 2023 
 
 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 

NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE 

Application No. PA0087785 

Facility Type 
Non-
Municipal APS ID 922901 

Major / Minor Minor Authorization ID 1423117 

a 
Applicant and Facility Information 

a 

Applicant Name White Deer Run Inc. 
 

Facility Name 
Cove Forge Behavioral Health 
Treatment Center 

 

Applicant Address 202 Cove Forge Road   Facility Address 202 Cove Forge Road   

 Williamsburg, PA 16693-7138   Williamsburg, PA 16693-7138  

Applicant Contact Steve Bryan  Facility Contact Steve Bryan  

Applicant Phone (814) 832-2131  Facility Phone (814) 832-2131  

Client ID 69649  Site ID 485041  

Ch 94 Load Status Not Overloaded  Municipality Woodbury Township  

Connection Status   County Blair  

Date Application Received December 12, 2022  EPA Waived? Yes  

Date Application Accepted January 13, 2023  If No, Reason   

  

Purpose of Application This is an application for NPDES renewal.  

a 

 

Summary of Review 

The application submitted by the applicant requests a NPDES renewal permit for the Cove Forge Behavioral Health Center 
STP located at 202 Cove Forge Road, Williamsburg, PA 16693 in Blair County, municipality of Woodbury. The existing permit 
became effective on May 1, 2018 and expires(d) on April 30, 2023. The application for renewal was received by DEP 
Southcentral Regional Office (SCRO) on January 13, 2023. 
 
The purpose of this Fact Sheet is to present the basis of information used for establishing the proposed NPDES permit effluent 
limitations. The Fact Sheet includes a description of the facility, a description of the facility’s receiving waters, a description of 
the facility’s receiving waters attainment/non-attainment assessment status, and a description of any changes to the proposed 
monitoring/sampling frequency. Section 6 provides the justification for the proposed NPDES effluent limits derived from 
technology based effluent limits (TBEL), water quality based effluent limits (WQBEL), total maximum daily loading (TMDL), 
antidegradation, anti-backsliding, and/or whole effluent toxicity (WET). A brief summary of the outlined descriptions has been 
included in the Summary of Review section.  
 
The subject facility is a 0.0175 MGD average annual design flow treatment facility. The hydraulic design capacity is 0.035 
MGD. The applicant anticipates proposed upgrades to the treatment facility in the next five years. The entire plant is to be 
upgraded. This would include new influent pumps, mechanically cleaned bar screen, CSBR, and UV disinfection system. The 
NPDES application has been processed as a Minor Sewage Facility (Level 1) due to the type of sewage and the design flow 
rate for the facility. The applicant disclosed the Act 14 requirement to Blair County Commissioners and Woodbury Township 
and the notice was received by the parties on November 23, 2022 and November 29, 2022. A planning approval letter was not 
necessary as the facility is neither new or expanding.   



NPDES Permit Fact Sheet NPDES Permit No. PA0087785 
Cove Forge Behavioral Health Treatment Center  
 
 

2 

Summary of Review 

 
Utilizing the DEP’s web-based Emap-PA information system, the receiving waters has been determined to be the Frankstown 
Branch Juniata River. The sequence of receiving streams that the Frankstown Branch Juniata River discharges into are Juniata 
River and the Susquehanna River which eventually drains into the Chesapeake Bay. The subject site is subject to the 
Chesapeake Bay implementation requirements. The receiving water has protected water usage for trout stocking fish (TSF) 
and migratory fish (MF). No Class A Wild Trout fisheries are impacted by this discharge. The absence of high quality and/or 
exceptional value surface waters removes the need for an additional evaluation of anti-degradation requirements.     
 
The Frankstown Branch Juniata River is a Category 2 stream listed in the 2022 Integrated List of All Waters (formerly 303d 
Listed Streams). This stream is an attaining stream that supports aquatic life and fish consumption. The receiving waters is 
not subject to a total maximum daily load (TMDL) plan to improve water quality in the subject facility’s watershed.  
 
The existing permit and proposed permit differ as follows: 
 

• Due to the EPA triennial review, monitoring for E. Coli shall be at least 1x/yr. 

• Monitoring for TRC shall cease once the construction is complete 

• Upon commencement of construction completion, monitoring shall be required 1x/day for UV transmittance. 

Sludge use and disposal description and location(s): Sewage sludge disposed at Altoona STP in Blair County. 
 
The proposed permit will expire five (5) years from the effective date. 
 
Based on the review in this report, it is recommended that the permit be drafted. DEP will publish notice of the receipt of the 
NPDES permit application and a tentative decision to issue the individual NPDES permit in the Pennsylvania Bulletin in 
accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, DEP will accept written comments from 
interested persons for a 30-day period (which may be extended for one additional 15-day period at DEP’s discretion), which 
will be considered in making a final decision on the application.  Any person may request or petition for a public hearing with 
respect to the application.  A public hearing may be held if DEP determines that there is significant public interest in holding a 
hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania Bulletin at least 30 days prior to the 
hearing and in at least one newspaper of general circulation within the geographical area of the discharge. 
 
Any additional information or public review of documents associated with the discharge or facility may be available at PA DEP 
Southcentral Regional Office (SCRO), 909 Elmerton Avenue, Harrisburg, PA 17110. To make an appointment for file review, 
contact the SCRO File Review Coordinator at 717.705.4700. 
 
 



NPDES Permit Fact Sheet NPDES Permit No. 
PA0087785 
Cove Forge Behavioral Health Treatment Center  
 
 

3 

1.0 Applicant 

1.1 General Information 
 
This fact sheet summarizes PA Department of Environmental Protection’s review for the NPDES renewal for 
the following subject facility. 
 
Facility Name:   Cove Forge Behavioral Health Center 
 
NPDES Permit # PA0087785 
  
Physical Address: 202 Cove Forge Road 
   Williamsburg, PA 16693  
 
Mailing Address: 202 Cove Forge Road 
   Williamsburg, PA 16693  
 
Contact:  Steve Bryan 
   Facility Manager 
   (814) 832-2131 
   Steve.bryan@coveforgebehavioralhealth.com 
 
Consultant:  Leslie Postek 
   Environmental Engineer 
   Gwin, Dobson, and Foreman, Inc. 
   (814) 943-5214 
   lpostek@gdfengineers.com 
 
 
1.2 Permit History 
 
Description of Facility 
 
The facility is undergoing a plant upgrade. The construction is to begin in April 2023 and finish at the end of 
October 2023. 
 
Upon plant upgrade, the disinfection will change from chlorine to ultraviolet. The permit has overlapping 
sampling requirements for TRC and uv due to the uncertainty of when the construction will be completed. The 
facility should continue monitoring for either TRC or UV accordingly to when the plant will start-up.  
 
Permit submittal included the following information. 
 

• NPDES Application 
 

2.0 Treatment Facility Summary 

2.1.1 Site location 
 
The physical address for the facility is 202 Cove Forge Road, Williamsburg, PA 16693. A topographical and an 
aerial photograph of the facility are depicted as Figure 1 and Figure 2.   
  

mailto:lpostek@gdfengineers.com


NPDES Permit Fact Sheet NPDES Permit No. 
PA0087785 
Cove Forge Behavioral Health Treatment Center  
 
 

4 

 
Figure 1: Topographical map of the subject facility 

 
 
Figure 2: Aerial Photograph of the subject facility 

 
  



NPDES Permit Fact Sheet NPDES Permit No. 
PA0087785 
Cove Forge Behavioral Health Treatment Center  
 
 

5 

2.1.2 Sources of Wastewater/Stormwater 
 
Approximately 20% of the wastewater contribution for the treatment plant originates from Woodbury Township. 
The remaining 80% of the wastewater contribution for the treatment plant originates from Cove Forge 
Behavioral Health. 
 
The facility does not have any industrial/commercial users. 
 
The facility did not receive hauled-in wastes in the last three years and does not anticipate receiving hauled-in 
wastes in the next five years.  
  

2.2 Description of Wastewater Treatment Process 
 
Current Treatment Configuration 
 
The subject facility treats wastewater using an equalization tank, an aeration tank, a clarifier, a chlorine contact 
tank prior to discharge through the outfall. The aeration tank, clarifier, chlorine contact tank, and the aerobic 
digester is contained in one long steel above ground package treatment vessel.   
 
The subject facility is a 0.01 MGD average annual design flow facility.  
 
Proposed Treatment Configuration 
 
The proposed treatment upgrade shall include a CSBR and a UV disinfection system prior to discharge 
through the outfall. The consultant estimates that construction will commence in April 2023 and finish 
construction in October 2023.  
 
The proposed flow rate shall be 0.0175 MGD average annual design flow facility.  
 
The facility is currently being evaluated for flow, pH, dissolved oxygen, TRC, CBOD5, TSS, fecal coliform, 
nitrogen species, and phosphorus. The existing permits limits for the facility is summarized in Section 2.4.  
 
The treatment process is summarized in the table. 
 

Treatment Facility Summary (Proposed) 

a 

Treatment Facility Name: Cove Forge Treatment Center - STP 
 

WQM Permit No. Issuance Date 

0719404 10/28/2019 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Sequencing Batch 

Reactor Ultraviolet 0.0175 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.035 340 Not Overloaded Holding Tank 
Combination of 

methods 

 



NPDES Permit Fact Sheet NPDES Permit No. 
PA0087785 
Cove Forge Behavioral Health Treatment Center  
 
 

6 

 

2.3 Facility Outfall Information 
 
The facility has the following outfall information for wastewater. 
 

Outfall No. 001  Design Flow (MGD) .035 

Latitude 40º 29' 9.00"  Longitude -78º 10' 16.00" 

Wastewater Description: Sewage Effluent 

 
The subject facility outfall is within the vicinity of another sewage/wastewater outfall. The upstream outfall is 
the Williamsburg STP (PA0021539) which is about 3 miles from the subject facility.  
 
2.3.1 Operational Considerations- Chemical Additives 
 
Chemical additives are chemical products introduced into a waste stream that is used for cleaning, disinfecting, 
or maintenance and which may be detected in effluent discharged to waters of the Commonwealth. Chemicals 
excluded are those used for neutralization of waste streams, the production of goods, and treatment of 
wastewater. 
 
The subject facility utilizes the following chemicals as part of their treatment process. 
 

• Chlorine for disinfection (Existing treatment process) 

 
2.4 Existing NPDES Permits Limits 
 
The existing NPDES permit limits are summarized in the table. 

 



NPDES Permit Fact Sheet NPDES Permit No. 
PA0087785 
Cove Forge Behavioral Health Treatment Center  
 
 

7 

 
 

3.0 Facility NPDES Compliance History 

3.1 Summary of Inspections 
 
A summary of the most recent inspections during the existing permit review cycle is as follows.  
 
The DEP inspector noted the following during the inspection. 
 
06/24/2021:   

• Steel influent piping rusted through and were replaced with flexible hoses.  

• One influent grinder pump was replaced and one was repaired.  

• One blower was replaced and the back-up generator was repaired.  

• The air line to the sludge storage tank broke and the tank was no longer aerated. The decant arm for the tank 

was also not usable.  

• The tank is nearly full and has a dark black crust on the surface and a strong septic odor. The operator reports 

that septic hauler empties out the tank twice a month due to the inability to decant clear liquid.  

• The pH meter calibration log or a daily log of plant activities for all of 2021 was unable to be located. Information 

for past years was on site. The operator stated that he stopped operating the plant for about a month at the 

beginning of the year for medical reasons and neglected to keep a log book or record calibration information 

after returning to work at the plant. The back-up operator also failed to keep a record of pH meter calibrations.  

• The facility is submitting semi-annual DMRs for nutrient testing but was not attaching the proper supplemental 

form. Each semi-annual DMR submittal should include a copy of the Annual Chesapeake Bay Supplemental form. 

This was also noted in the inspection report dated February 11, 2020.  

• A WQM permit for a replacement treatment system was issued on October 28, 2019. No construction activity 

has taken place so far and the operator is unaware when work will begin. 

10/01/2021:   

• The aeration line to the sludge holding tank had been repaired and sludge is now receiving air from the blowers. 

The decant arm in the sludge holding tank was not repaired. Operators will be using a portable pump to decant 

clear water from the holding tank as necessary.  

• A bench sheet was being used to record instrument calibration information. There was also a log book on site 

for recording daily activities at the plant and repair information.  

• Semi-annual eDMRs for nutrient reporting do not have the proper supplemental report attached. Each semi-

annual report should have a copy of the Annual Chesapeake Bay Spreadsheet supplemental form included as 

an attachment.  



NPDES Permit Fact Sheet NPDES Permit No. 
PA0087785 
Cove Forge Behavioral Health Treatment Center  
 
 

8 

• The NPDES permit for the facility could not be located. There was a draft permit on site but not a final permit. 

A copy of the NPDES will be emailed to the operator. 

03/31/2022:   
 

• The treatment plant was discharging during the inspection and the effluent appeared brown and contained 

sewage solids. The effluent discolored the receiving stream just below the outfall pipe.  

• A layer of sludge was observed on the surface of the chlorine contact tank.  

• The feeder tubes for chlorine and dechlorination tablets were all empty. The feeder tubes had large openings 

at the bottom which was likely allowing partially dissolved tablets to escape.  

• The flow meter totalizer is operational but the chart recorder is not. A note in the log book mentioned that a 

repairman was out on March 22, 2022 to look at the recorder.  

• The logbook also noted that the blower repairs were made in February 2022. 

04/01/2022: 

• An inspection was conducted to check on the condition of the treatment system. Sewage sludge was in the 

effluent discharge.  

• Settling in the secondary clarifier was improved and most sludge/scum was removed from the chlorine contact 

tank.  

• Construction of a new treatment plant should begin this summer or fall 

05/24/2022: 

• A follow-up inspection was conducted to check plant operation and to sample the final effluent. The test results 

for effluent samples collected during the inspection on March 31, 2022 showed permit exceedances for CBOD 

and TSS. TRC result was over the permit limit. The TRC limit is 1.6 mg/l and DEP test results was 2.20 mg/l. The 